
RE Q U E S T   F O R   P R O P O S A L

15 LaGrange Street Newnan, GA 30263 P 470.724.5050 KrebsEng.com

BIRMINGHAM MONTGOMERY NEWNAN

TO: Prospective Ultraviolet Disinfection Equipment Suppliers
DATE: May 16, 2022
RE: Request for Proposals for an Ultraviolet Disinfection System for the

Shenandoah Wastewater Treatment Plant (WWTF)
FOR: Coweta County Water and Sewerage Authority (CCWSA)

Newnan, Georgia

INTRODUCTION
The Shenandoah WWTF has a permitted treatment capacity of 2 million gallons per day (MGD)
and an average flow of approximately 1.5 MGD. WWTF improvements are currently in the design
phase, and construction is anticipated to begin in the first quarter of 2023. Proposed
improvements to the facility include improvements to the existing influent pump station, new
headworks, new aeration basin, improvements to the existing aeration basin (fine bubble
diffusers, mixers, and BNR), new final clarifiers, new RAS/WAS pump station, additional (new)
tertiary filters, new UV disinfection, new cascade (post) aeration, conversion of the existing final
clarifiers to aerobic digesters, new solids dewatering facilities and a biosolids drying facility.

CCWSA is requesting proposals to furnish a new ultraviolet (UV) disinfection system for the
project. The equipment will be preselected by CCWSA but purchased and installed by a contractor
as part of the construction contract. This project is a Georgia Environmental Finance Authority
(GEFA) Clean Water State Revolving Fund (CWSRF) funded project, and the equipment
manufacturer shall meet the requirements identified in the SRF Supplemental General conditions.

SCOPE OF SUPPLY FOR UV SYSTEM
The UV system furnished by the Supplier shall include the following components at a minimum:

· UV modules completely assembled containing lamps, quartz sleeves, wiping equipment, and
support framework.

· Fully automatic lifting devices for lifting modules to perform maintenance without completely
removing the modules from the channels.

· Ballast cabinets completely assembled containing the ballast that will operate the UV lamps.
Cabinets will be equipped with the equipment to protect from excessive heat, moisture, and
other environmental factors that may negatively impact the cabinet components.

· Lamp-to-ballast cables of sufficient length and quantity.
· UV intensity monitoring and control system.
· Automatic mechanical wiping system to clean the quartz sleeves.
· Two (2) electrically actuated downward opening weir gates.
· Two (2) ultrasonic level sensors to measure water level in the channels and control weir gate

modulation.
· Two (2) level probes to indicate low water levels in the channels.
· UV Transmittance monitor for continuous measurement of UV transmittance.
· System control panel with PLC, I/O, HMI, and necessary components to monitor and control

the UV system and communicate with the plant SCADA system.
· Spare parts.



Page 2 of 5 R E Q U E S T   F O R   P R O P O S A L

· Startup and commissioning services.

Additional information is provided in the following attachments, which are included in the Appendix
to this document:

· Appendix A – Preliminary Drawings (Site Plan, UV System Plan and Section)
· Appendix B – Specification Section 444416 – Ultraviolet Disinfection System
· Appendix C - Specification Section 262900 - Manufactured Control Panels
· Appendix D – GEFA Supplemental General Conditions
· Appendix E – Life Cycle Cost Spreadsheet

The Basis of Design for the UV system is summarized in Table 1.

Table 1: Basis of Design for Ultraviolet Disinfection System
Shenandoah WWTF

WWTF influent flow, monthly average 6 MGD
WWTF maximum daily flow 12 MGD
Influent BOD5, monthly average 300 mg/l
Influent TSS, monthly average 300 mg/l
Effluent Disinfection Standard 23 col/100ml
Minimum UV Design Dose 50 mJ/cm2

Redundancy One bank per channel at maximum daily
flow

Warranty 12 months (minimum) from successful
start-up/acceptance of the equipment

PERFORMANCE TESTING
The successful manufacturer(s) must provide a performance guarantee to confirm UV system
efficiency/performance, including a performance bond or irrevocable letter of credit.  The
manufacturer shall guarantee the operation of the equipment for one year following installation
and acceptance by CCWSA.  Should the equipment fail to meet the performance criteria during
the guarantee period, the manufacturer shall be bound by the requirements outlined in section 44
44 16 including forfeiture of bond should these requirements not be satisfied.

The manufacturer may make the necessary arrangements to visit the facilities and obtain samples
of the effluent for testing prior to submitting a proposal.  Site visits can be coordinated to obtain
samples by contacting Brandon Maliniemi at Krebs Engineering, Inc., 470.724.5050.

PROPOSALS
The Supplier shall submit a proposal for a complete ultraviolet disinfection system based on the
information provided above, and on the information included in the Appendix. Proposals must
include the following information at a minimum:



Page 3 of 5 R E Q U E S T   F O R   P R O P O S A L

1. Lump-sum cost to furnish a complete, UV disinfection system, including equipment, controls
programming, startup and training, taxes, and delivery.

2. Detailed scope of supply, including all alternates, exclusions, and items to be furnished by
others. Alternates, exclusions, and exceptions shall be considered, provided they neither alter
the design and operating parameters nor impact the performance of the system. All
alternates, exclusions, and exceptions shall be clearly stated in an itemized format.

3. Time required to develop and submit shop drawings/equipment submittals, and time required
for fabrication/delivery of equipment.

4. Dimensional drawings of the equipment.
5. List of recommended spare/wear parts and annual cost for each.
6. Detailed technical specification to include information on the following:

a. SCADA/instrumentation information and list of alarms and other parameters to be
monitored.

b. Typical process & instrumentation diagrams.
c. Low-Level probe and level sensors.
d. Lamp dimming control system.
e. UV transmittance monitor.
f. UV intensity sensors.
g. Automatic wiping system.
h. Electrical information for all disinfection equipment system components to include

detailed electrical interconnection diagrams (showing all field wiring required) for
the proposed system.  The diagrams shall clearly show all power, control,
instrumentation, network and grounding field interconnections required for a fully-
functional system. To be provided by the selected manufacturer upon notice of
award performance.

i. Control Panel(s) and ballast cabinets.
7. Manufacturers shall provide a performance guarantee with complete terms and conditions.
8. List of Owner references for installations of similar size and application in the United States.

References will include the following:
a. Installation location, and date installed.
b. Owner name, phone number, and email address.
c. Design engineer name, phone number, and email address.

9. Completed Life Cycle Cost Spreadsheet located in the Appendix.
10. Manufacturers may choose (optional) to offer a five (5) year extended warranty on the

equipment listed below. Manufacturers that choose to offer an extended warranty shall list
the cost of the warranty separately from the cost of the system.

11. Locations of service departments/technicians with estimated response time for service calls.
12. Company history and list of references and municipal installations in the United States of

similar size and scope from the past five (5) years.

TENTATIVE SCHEDULE:
Proposals Due – 5 p.m. (Eastern) – Wednesday, June 15, 2022

Advertise for Construction Bids – Thursday, August 25, 2022
Open Construction Bids – Thursday, September 29, 2022

Contract Award/Construction – October 2022

Questions should be emailed to Jarred Jackson (Jarred.Jackson@krebseng.com). All sealed
proposals must be received no later than Wednesday, June 15, 2022 at 5:00 pm (Eastern Time).